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£23.000 MHz 824,000 MHz 50.000 khz 823,99950 MHz -30.88 dém -17.88 8 349,000 MHz 850,000 MHz 50.000 kHz 849,00050 MHz -31.66 dBm -18.66 d8
824.000 MHz £29.000 MHz 100.000 kHz 6265.51499 MHz £.42 dém =23.57 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.79421 MHz -34.63 dbm -21.63 dB
T
) i )
Datea: 1 Date: 1.MAR.2022 09:

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A26-18 of 31




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N0508B

LTE Band 26 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P r\ 20 ghine 0 5
10 dem ! \ 10 dBm: "
0dB j T 0 dem r \
-10 dBm | -10 dBm. |
SPURIOUS_LINE_ABS \A ;' ‘
-20 dem "; 1 -20 dBm {' 'L
-30 dem j' -30 dem ,J. \
40 dom 7 ln (},dﬂm ﬁl iuf' o
Al IW IH , A s o HN / A
Wy o T v v wa || PRt U
S e at R —
50 dBm -
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,18881 MHz -45.40 dBm -32.40 de '844.000 MHz 849.000 MHz 100.000 kHz 848.65784 MHz 19.74 dBm -10.26 d&
823.000 MHz 824,000 MHz 50.000 kHz 823.99950 MHz -24.46 dBm -11.45 dB 49,000 MHz 850,000 MHz 50,000 kHz 340,00050 MHz -92.35 dbm -3.35 dB
824.000 MHz 929,000 MHz 100.000 kHz 824,30220 MHz 19.27 dBm -10.73 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.79421 MHz -43.08 dBm -30.08 dB
S
Y
i e N [1 e
Dater 1.MAR.2022 Date: 1.MAR.2022

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dém
prtoPnrig
M,WWMWMN., { T A A LA A,
048 { M\I dem ™
-10 dBm , { 10 dBm
SPURIOUS_LINE_ABS ( l k
20 dem f} 20 dBm \L
-30 dBm -30 dBm }
-40 dem e -40 dém t\.,
,-w-“'/ R
sS0.dem -50 dem
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 52293207 MHz -37.48 dbm -24.48 dB 544,000 Mz | 849,000 Mz 100.000 KAz 344 91159 Mz 517 dbm " 25.69 B
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£15.000 MHz 823,000 MHz 100.000 kHz 820.19880 MHz -46.76 dBm -33.76 d8 939.000 MHz 849.000 MHz 100.000 kHz 848.41558 MHz 21.39 dém -8.61 dB
823.000 MHz 524.000 MHz 100.000 kHz 823.99850 MHz -29.74 dBm -16.74 dB 349,000 MH= 850.000 MHz 100,000 kHz 340,03247 MHz -27.25 dbm -14.25 dB
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E15.000 MAz 923,000 MHz 100,000 kHz 922,43656 MAz -31.54 dem -18.54 dB '839.000 MHZ 849,000 MHZ 100 000 kHz 84377023 Mz 500 cbm —t.00 0B
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823.000 MHz 824,000 MHz 200,000 kHz 823.98851 MHz -24.72 dBm -11.72 dB 949,000 MHz 850,000 MHz 200,000 kHz 540,02148 MHz -27.18 dBm -14.18 dB
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515.000 MAz | 823.000 MHZ 100,000 kHz 522,34805 MHz ~34.81 dém -21.61 d8 534,000 Mz | 849,000 Mz 100,000 Kiz 343 63781 Mz T 2726 B
523.000 MH2 | 694,000 MHz 200.000 kiz 823,54256 MHz -29.42 dbm -16.42 d8 849.000 MHz 850,000 MHz 200,000 kHz 849,00549 MHz -34.10 dBm -21.10 d8
£24.000 MHz 539.000 MHz 100.000 kHz 827.90360 MHz 2.24 dBm -27.76 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,92408 MHz -39.35 dBm -26.35 dB
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—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,43656 MAz -37.00 dem -24.00 d& 834.000 MHZ 849,000 MHZ 100 000 kHz T 1.4 dom -zaﬁl
523.000 MH2 | 694,000 MHz 200.000 kiz 823,56254 MHz -30.68 dBm -17.68 d& 849.000 MHz 850,000 MHz 200,000 kHz 849,00749 MHz -35.25 dBm -22.25 dB
824.000 MHz £39.000 MHz 100.000 kHz 824.96653 MHz 1.20 dBm -28.80 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.52408 MHz -41.67 dbm -28.67 dB
T
I 1 P
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1IN0508B

LTE Band 26 / 15MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum = s um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck 'AES | SPURIGHEGHBEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10dem 10 dBm ‘
0dB % 0 dem |
-10 dam -10 dBm { \\
SPURIOUS_LINE_ABS \11‘ ,’ \‘
-20 dem T \L -20 dBm r( i
-30 dBm ﬂ .\ ﬂ -30 dem fJ \t
-40 dem t ﬂ j T 40 dem ﬂ i
7 \/"ﬁ‘\ n |‘ -50 dBm I 'v'v{‘*
__J\ I Fsrasthoripimtmmrntt W oo w-...wwwv.\_,..:-Jj o d ] v pusin, o foamiiiiaps ™ Pttt g
-60 dBm
Start 815.0 MHz 3003 pts stop 839.0 MHz | || Start 834.0 Mnz 3008 pts Stop 860.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 818.18482 MHz -51.22 d&m -38.22 d8 534.000 MHz 849,000 MHz 100.000 kHz 848,15335 MHz 17.69 dBm -12.32 dB
£23.000 MHz 824,000 MHz 200.000 khz 823,98452 MHz -26.64 dBm -13.64 8 949.000 MHz 850,000 MHz 200.000 kHz 849,02348 MHz -26.80 dBm -13.30 d8
824.000 MHz £39.000 MHz 100.000 kHz 624.81668 MHz 18.59 dBm ~11.41 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -54.95 dbm -41.95 db
T
i [ i 1 )
Data: 1.MAR.2022 Date: 1.MRR.2022 134
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit $heck SAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PaBs 20bine s
10 dBm 10 dBm
ode Ty 7 = ey Y 0 AR o
|
-10 d8m | -10 dBm !
SPURIOUS_LINE_ABS 1 I
-20 dem l 20 dBm 1
-30 dBm - ' —?u dem \W
40 dBm - [+ cem
_,‘,.«.M-f-—"—"""h‘
-50 dém -50 dem \
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 839.0 MHz | || Start 834.0 Mnz 3008 pts Stop 860.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 822,44456 MHz 41,12 dem -28.12 06 834.000 MHZ 849,000 MHZ 100,000 kHz 894.04655 MHz 028 dm 2072 dB
£23.000 MHz 824,000 MHz 200.000 khz 82394156 MHz -34.86 dm -21.86 & 949.000 MHz 850,000 MHz 200.000 kHz 249,04745 MHz -36.64 dBm -23.64 dB
824.000 MHz £39.000 MHz 100.000 kHz 628.09840 MHz 0.31 dém =29.69 d8 850.000 MHz 860.000 MHz 100.000 kHz 851,04396 MHz -43.76 dbm -30.76 dB
T
) i )
Datea: 1
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
5p T|[ spect i
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
INE_ABS PABS 10 dde JRIOUS | INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
-40 dBm
» o e SN —— " iy P P S
I -50 dBm
-70 dBm
-80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 614.71486 MHz -57.01 dBm -44.01 dB 30.000 MHz 815.000 MHz 100.000 kHz 811.34507 MHz -56.94 dBm -43,94 dB
860,000 MHz 1.000 GHz 100.000 kHz 928.41386 MHz -56.49 dBm -43,40 dB 860,000 MHz 1,000 GHz 100.000 kHz 962.37587 MHz -56.35 dBm -43,35 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84976 GHz -46.14 dBm -33.14 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97526 GHz -45.89 dBm -32.689 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89726 GHz -41.55 dBm -28.55 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97475 GHz -41,75 dBm -28.75 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34016 GHz -42.62 dBm -29.62 db 7.000 GHz 9,000 GHz 1.000 MHz 7.34366 GHz -42.49 dBm -20,49 dB
_— —_—
)i 2 )i w
L JL ) L L J
09:22:13 1.MAR.2022 08:24:
Highest Channel / QPSK
pec 1 @
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k [T
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
. et e
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 713.81492 MHz -56.27 dBm -43.27 dB
860,000 MHz 1.000 GHz 100.000 kHz 860,02333 MHz -56.26 dem -43.26 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.50637 GHz -45.98 dbm -32.98 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.89776 GHz -41.73 dBm -28.73 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.35566 GHz -42.64 dBm -29.64 d&
i
I J -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 26 / 3MHz

pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
_ A e s M S0 WSHS SR N guani ¥ = WSS I
-50 derr -50 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.05072 MHz -56.83 dBm -43.83 dB 30.000 MHz 815.000 MHz 100.000 kHz 620.35670 MHz -56.82 dBm -43,82 dB
860,000 MHz 1.000 GHz 100.000 kHz 980.56981 MHz -56.65 dBm -43,65 dB 860,000 MHz 1,000 GHz 100.000 kHz 922.62012 MHz -56.50 dBm -43,50 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86526 GHz -45.89 dBm -32.89 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51837 GHz -45.78 dBm -32.78 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97475 GHz -41.67 dBm -28.67 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90926 GHz -41,66 dBm -28.66 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34166 GHz -42.63 dBm -29.63 db 7.000 GHz 9,000 GHz 1.000 MHz 7.34166 GHz -42.67 dém -20.67 d&
_— —_—
( ) J 2 ( ] o
D 09:42:44 09:45:18

Highest Channel / QPSK

Spec n nvn
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
20 dBm
-30 dém
-40 dem
i o e S £ USSR RS
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 627.37220 MHz -56.81 dBm -43.81 dB
860.000 MHz 1,000 GHz 100.000 kHz 981,96934 MHz -56.58 dem -43.58 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.96626 GHz -45.689 dBm -32.89 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -41,55 dBm -28.55 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.234366 GHz -42.63 dBm -29.63 d&
il
JL J
Date: 1.M 09:49:50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 26 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
i INE_ABS PABS 10 dde INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
- ——— P o i e e
. -50 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 772.24470 MHz -56.96 dBm -43.96 dB 30.000 MHz 815.000 MHz 100.000 kHz 613.73367 MHz -56.83 dBm -43,83 dB
860,000 MHz 1.000 GHz 100.000 kHz 944.74175 MHz =-56.70 dBm -43,70 dB 860,000 MHz 1,000 GHz 100.000 kHz 925.33489 MHz -56.64 dBm -43.64 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.54386 GHz -45.99 dBm -32.99 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.93577 GHz -46.03 dBm -33.03 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -41.59 dBm -28.59 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91976 GHz -41,69 dBm -28.69 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34166 GHz -42.66 dBm -29.66 db 7.000 GHz 9,000 GHz 1.000 MHz 7.35016 GHz -42.66 dBm -20.66 di&
_— —_—
] (] ) (]
09:54:23 09:56:58
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
” o s o 2 N N
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 208.04116 MHz -56.88 dBm -43.88 dB
860,000 MHz 1.000 GHz 100.000 kHz 860.25658 MHz -56.33 dem -43.33 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.63484 GHz -45.92 dBm -32.92 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.93676 GHz -41.54 dBm -28.54 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.35116 GHz -42,52 dBém -29.52 d&
¥
I J -
Date:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 26 / 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.10 dB

Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

(@1 Avgrwr
PABS Limit
INE_ABS PABS 10 dpe INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
-40 dBm
o~ e o N NN F— . o s e o WU R—_——
R 50 g P———
-70 dBm
-80 dBm
-90 de -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B808.74492 MHz -56.86 dBm -43.86 dB 30.000 MHz 815.000 MHz 100.000 kHz B814.43582 MHz -56.10 dBm -43,10 dB
860,000 MHz 1.000 GHz 100.000 kHz 906.53449 MHz -56.53 dBm -43,53 dB 860,000 MHz 1,000 GHz 100.000 kHz 9£8.83039 MHz -56.55 dBm -43,55 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86476 GHz -46.02 dBm -33.02 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.48388 GHz -46.07 dBm -33.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96325 GHz -41.66 dBm -28.66 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95576 GHz -41.61 dBm -28.61 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34966 GHz -42.51 dBm -29.51 db 7.000 GHz 9,000 GHz 1.000 MHz 7.36066 GHz -42.52 dBm -29.52 dB
—_— —
\ I ) ] ( Il J w
1 1.MAR.2022 10:15:08
Spec 1 n‘?
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
o at R _—
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 724.00204 MHz -56.94 dBm -43.94 d8
860,000 MHz 1.000 GHz 100.000 kHz 866.88104 MHz -56.53 dem -43.53 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.96926 GHz -46.06 dBm -33.06 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.95226 GHz -41.65 dBm -28.65 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.34716 GHz -42.57 dBm -29.57 d&
¥
I -

Date:
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LTE Band 26 / 15MHz

Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
INE_ABS PABS 10 dpe INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
-40 dBm
2 aan N P AN . N o N IR
-50 dBm
-70 dBm
-80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.63943 MHz -54.79 dBm -41.79 dB 30.000 MHz 815.000 MHz 100.000 kHz 787.94372 MHz -56.67 dBém -43.67 dB
860,000 MHz 1.000 GHz 100.000 kHz 892.49250 MHz -56.67 dBm -43,67 dB 860,000 MHz 1,000 GHz 100.000 kHz 947 58747 MHz -56.66 dBm -43.66 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86276 GHz -45.76 dBm -32.76 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50087 GHz -45.93 dBm -32.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92826 GHz -41.75 dBm -28.75 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93376 GHz -41,72 dBm -28.72 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.32817 GHz -42,71 dBm -29.71 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.32117 GHz -42,71 dBém -29.71 d&
—_— —
\ I ) ] ( Il J w
1 1.MAR.2022 10:35:32

Highest Channel / QPSK

Spec 1 n‘?
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
20 dem
-30 dém
-40 dem »
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 631.54225 MHz -56.85 dBm -43.85 dB
860.000 MHz 1,000 GHz 100.000 kHz 862 91569 MHz -56.60 dém -43.60 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48338 GHz -46.11 dBm -33.11.dB
3,000 GHz 7.000 GHz 1.000 MHz 6.89876 GHz -41.45 dBm -28.45 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.36466 GHz -42.81 dBm -29.81 d&
il
JL J -
Date:
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG1N0O508B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0108
40 Normal Voltage 0.0022
30 Normal Voltage 0.0132
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0013
0 Normal Voltage 0.0077
PASS
-10 Normal Voltage 0.0159
-20 Normal Voltage 0.0176
-30 Normal Voltage 0.0104
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0093
20 Battery End Point 0.0166
Note:
1. Normal Voltage =4 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A26-31 of 31
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ssamonias. FCC RADIO TEST REPORT Report No. : FGIN0508B

LTE Band 38

Peak-to-Average Ratio

Mode LTE Band 38 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.01 5.97 6.35 - PASS
TEL : 886-3-327-3456 Page Number : A2-1 of 25
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ssamonias. FCC RADIO TEST REPORT Report No. : FGIN0508B

LTE Band 38 / 20MHz / QPSK LTE Band 38/ 20MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 cbm  Offset 12,50 db Ref Level 30.00 cbm  Offset 12,50 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
S : = ;.\,__\\\
a . a ==
it =5 s i
Z . >
0.0 0.0
5
gt \“ gt
E - 1€ !
\\‘ ‘\
\ \
E \ 1€ |
i
CF 2.595 GHz . Mean Pwr + 20.00 dB CF 2.595 GHz ‘ Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 22.01 dem 27,78 dem 5.76 d8 2.49 0B +.23 0B .01 08 .51 08 Trace 1 [ 2103 dem 27,77 dbm 5.75 d8 3.01d8 4.87 d 5.97 da 5.52 0B
JC L e B R
LTE Band 38/ 20MHz / 64QAM
Middle Channel / Full RB
Ref Level 30.00 cbm  Offset 12,50 db
o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP
(@153 view
S
o —= B
.\\ i
00 =
; gt
1E4 "\
‘\
Y
|
s |
1E- i
CF 2.595 GHz | Mean Pwr + 20.00 dB
i y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 [ 19,97 dem 27,33 dem 7.41d8 .10 68 5.1 dB 5.35 0B .01 68
)0 (]

TEL : 886-3-327-3456 Page Number 1 A2-2 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

26dB Bandwidth

Mode LTE Band 38 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 477 | 482 | 975 | 9.87 | 1421 1457 | 18.86 | 18.66
Mode LTE Band 38 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.99 - 9.57 - | 14.39 - | 1898 | -
TEL : 886-3-327-3456 Page Number : A2-3 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 38

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.15 dBm) ™M1[1] 14.05 dBm)
e 2. 2200 GHz 2.59565900 GHz,
= — ndB 26.00 dB @ ¥ nde 26.00 dB
10 d VR ey 4765000000 MHz 10 d / o e e B 4.815000000 MHz|
7 Q factor | 544.2 ] i Q factor 539.1
od | 0 di ;
! 1 =
!
-10 df — "\ 10 d
[ \ o~
20 d " 20 d
e, /
- WSty PN AYAN
B v - al
<o) HEin ey
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2593422 GHz 16.15 dam nd8 down 4.765 MHz ML 2505659 GHz 14.85 dam nd8 down 4,815 MHz
TL 1 2,592602 GHz -9.70 dBm nd8 26.00 dB TL L 2.592572 GHz -11.25 dam n 26.00 dB
T2 1 2,597368 GHz -10.37 dém Q factor 544.2 T2 1 2.597388 GHz -11.05 d8m Q factor 539.1
L )i ] o (]

J

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.53 dBm) ™M1[1] 16.26 dBm)
2.5937810 GHz ) 2.5966760 GHZ]
20 20 1
L~ ndB 26.00 dB . — mdB 26.00 dB
o T st Tl 0.750000000 MHZ 04 A M e i (T A e 9.870000000 MHZ]
1 Q factor \ 266.0) 7 Q factor 263.1
o d L 0 di
TI L\-‘-‘
¥ 2 i
-10 df f‘ ) -10
\
204 — 7 — 20d "
P P Fav T Ve e
L/ ot T ]
N >
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503781 GHz 16.53 dam nd8 down 9.75 MHz ML 2.505678 GHz 16.26 dam nd8 down 9.87 WHz
T 1 2,590165 GHz -9.75 dBm nd8 26.00 dB TL L 2,590025 GHz -9.95 dBm nd8 26,00 d8
T2 1 2,599915 GHz -9.76 dBm Q factor 266.0 T2 1 2.599895 GHz -9.54 dBm Q factor 263.1
L )i ] o (]

J

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.87 dBm) ™M1[1 13.05 dBm)
2.5975170 GHz 2.5965860 GHZ]
= 26.00 dB @ 26.00 dB
g P AT ATRd Ty A s Pl 14.206000000 MHZ, 0d Ve, 14.565000000 MHz
i Q factor ] 182.8 ] = 178.3]
i L | A L
a o
1 i
-10 d + -10 de —
\ J
E PV SN 20 dem f vV A -
T PANY AV AN ST
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,597517 GHz 14.87 dBm nd@ down 14.206 MHz M1 2.596588 GHz 13.85 dBm nd@ down 14,565 MHZ
T 1 2,587897 GHz -12.42 dm nd8 26.00 dB TL L 2,587807 GHz -12.41 dbm 26,00 d8
T2 1 2.602103 GHz -10.76 d8m Q factor 182.8 T2 1 2.602373 GHz -12.15 dém 178.3
L )i ] o (]

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2-4 of 25




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N0508B

LTE Band 38

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.84 dBm) ™M1[1] .30 dBm)|
2.5960790 GHz 2.5930820 GHZ]
20 20
26.00 dB EE nd 26.00 dB
Lo il Wb pandinr ] 18.861000000 MHz| " A B, n 18.661000000 MHz
L 137.6) n !- VA i 8§ factar™ ™" 139.0
0 di
o Tl
20d —
A A A on
WAy el Sy, A P,
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,596079 GHz 14.84 dBm nd@ down 18.861 MH2 M1 2.593082 GHz 13.30 dBm nd@ down 18,661 MHZ
T 1 2,58545 GHz -10.87 dbm nd8 26.00 dB TL L 2,585649 GHz ~14.04 dBm n 26.00 d8
T2 1 2.604311 GHz -11.37 d8m Q factor 137.6 T2 1 2.604311 GHz -12.47 dBm Q factor 139.0
L U J wa L J L]

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.8a dBm) ™M1[1] 16.07 dBm)
2.59476000 GHz 11 2.5913240 GHZ]
= ndB 26.00 dB @ X, ndB 26.00 dB
» L . s B e 4.985000000 MHZ| " DY 2V e - T o 9.570000000 MHZ|
W i = v O Factor Yy 520.5 0 1 Qfactor 270.8
ad : o0d !
-10 d 10 d ‘-i ¥
] n
20 d 20 di / 1
A . AT L
a Y o A e e . A
< el v =0
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50476 GHz 14.83 dam nd8 down 4.985 MHz ML 2.501324 GHz 16.87 dam nd8 down 9.57 WHz
T 1 2,592512 GHz -11.44 dBm nd8 26.00 dB TL L 2,500205 GHz -9.44 dBm nd8 26,00 d8
T2 1 2,597498 GHz -10.91 dém Q factor 520.5 T2 1 2.569775 GHz -9.45 dBm Q factor 270.8
L U J wa L J L]

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 13.40 dBm) ™M1[1] 12.97 dBm)
2.5997110 GHZ| 2.5951200 GHz
= i 26.00 dB @ 1 26.00 dB
10 d I, vl 14.386000000 MHZ, 0d " £ 18.981000000 MHz
‘l 180.3 A Y 136.7
o di ] b 0di
10 df 12 10 s
¢ f 1
/ ! |
20 d 20 d v
N hrn, /e AL ‘L "
- o A0 LN LY.V M . S = 7
b [t vy v < EI A
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 90.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,593711 GHz 13.40 dBm nd@ down 14.386 MH2 M1 2.59512 GHz 12.37 dBm nd@ down 18,981 MHZ
TL 1 2,5687777 GHz -12.80 dbm nd8 26.00 dB TL L 2,58533 GHz -14,08 dam 26.00 dB
T2 1 2.602163 GHz -12.11 dém Q factor 1B0.3 T2 1 2.604311 GHz -13.04 d8m 136.7
L U J wa L J L]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

Occupied Bandwidth

Mode LTE Band 38 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 449 | 448 | 9.05 | 9.05 | 1358  13.52 | 17.94 | 17.78
Mode LTE Band 38 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.46 - 9.05 - | 13.46 - 1786 | -
TEL : 886-3-327-3456 Page Number : A2-6 of 25

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 38

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I

o o
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.13 dBm) 15.04 dBm)
2200 GHz 174100 GHZ,
20 s 20 ot
T Y R Oce By 4.485514486 MHz 4476 MHz
il L Y T s T ruin P, I
10d 1 104d 4 S e
I / \
0 di T 0 di 1 T
\ | |
\ -10 d -
\ s / \
i STy PN - ] i W
- A s o, [ S
WABLF = =
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503422 GHz 16.13 dam ML 2.503741 GHz 15.04 dam
T 1 2,5927522 GHz 11.38 dBm Oce Bw 4,485514456 MHz TL L 2.5927722 GHz 7.79 dm Oce Bw 4,475524476 MHz
T2 1 2.5972378 GHz 10.64 dam T2 1 2.5072478 GHz 9.50 dam

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.04 dBm) ™M1[1 16.56 dBm)
- 1 2.5916090 Gz - M 2.5044610 Ghz
S g c Bre 050040051 MHz O R — = - 050049051 MHz,
[ e e i e Y vy
10d v 104 At
| 4
/ { L
o di 0di 7 y
/ / |
-10 df -10 d
/ f 1
[ / -
20d ) — = 20d =
|~ A ~ R A R e
“n KLY
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.591603 GHz 18.04 dam ML 2.504461 GHz 16.56 dam
T 1 2,5906045 GHz 10.66 dBm Oce Bw 9.050943051 MHz TL L 2,5004845 GHz 9.76 dBm Oce Bw 9.050949051 MHz
T2 1 2,5995554 GHz 10.99 dam T2 1 2.5995355 GHz 10.25 dam

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum

Ref Level 30.00 dém

Offset 12,50 dB & RBW 300 kHz

pectrum

(=]

Ref Level 20,00 dém

Offset 12.50 dB & RBW 300 kHz

L I

o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 14.70 dBm) ™M1[1 13.00 dBm)
2.5886760 GHz 2.5921830 GHZ]
= o Occ B . 13.576428576 MHz @ 3.516483516 MHZ
bk el ol at Y el n e ) I
10 df J'V VY AVY N o k1 10 d T v rb‘
o L o [ |
/ 4 ] 1
10 d + l‘ -10 di -
/ \ {
204 . { A—, .
A [, T e A
et it I A
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.588676 GHz 14,70 dam ML 2.502183 GHz 13.80 dam
T 1 25862268 GHz 10.62 dBm Oce Bw 13.576423576 MHz TL L 2,5852567 GHz 7.39 dm Oce Bw 13.516483516 MHz
T2 1 26018032 GHz 11.18 dam T2 1 2.5017732 GHz 8.68 dam

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N0508B

LTE Band 38

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.89 dBm) ™M1[1] 14.41 dBm)
- . - 2.5916430 GHz|
- Occ B 17.942057942 MHz ke Occ B 17.782217782 MHz
. s PR LT " Tl s o sl peing I
0 = 0 T VAl I
04 0d / |
] ) 1 l
-10d + L -10 7 T
204 ] \\ A 20d 8
A \ A PN L B ) p ool A A
"Ly e AVl Pk VI Ak Y N i N WA AP ]
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503921 GHz 13.89 dam ML 2.501643 GHz 14,41 dBm
T 1 2,586009 GHz 10.31 cBm Oce Bw 17.942057942 MHz TL L 2,5860889 GHz 7.57 dbm Oce Bw 17.782217762 MHz
T2 1 2.603951 GHz 9.02 dam T2 1 2.5038711 GHz 8.38 dam

L I ]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.05 dbm)| MI[1] 15.01 dBm
9620900 GHz 2. 0 GHz
= 5544456 MHz @ 9.050949051 MHZ
h Tl - v
0u P e - . u\ 104 ;‘P =
o d 0 di I !
| ! / |
-10 df - - 10 d 1
] \ \
/ / \
20 d 7 \‘ 20 d L N
\ \
o o L \ P s N
0 ' S = i} (S Mt w ram v
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596209 GHz 14.05 dam ML 2.505559 GHz 15.01 dsm
T 1 2,5927522 GHz .49 dBm Oce Bw 4,455544456 MHz TL L 2.5004645 GHz .92 dBm Oce Bw 9.050949051 MHz
T2 1 2.5972078 GHz 7.24 dam T2 1 2.5995155 GHz 8.89 dam
L it ] - L ] L]
Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
14.61 dbm)| MI[1] 12.72 dBm
2.6012940 GHz 2.5950800 GHz]
= e 13.456549457 MHz @ C 3 17.862137862 MHz
Ti; - i B
10 d f e ke 10 d N T
7 7 =7 T A =
/ Y f?”
od r 0 di
{ | | |
-10 df -10 d
| [ |
20d | 20d
\ [l
i oo \ IR, rY ey W nlan
T A~ PO =
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.601294 GHz 14.51 dam ML 2,50508 GHz 12.72 dam
T 1 25862268 GHz 9.1 dBm Oce Bw 13.456543457 MHz TL L 2,586009 GHz 6.70 dBm Oce Bw 17.862137862 MHz
T2 1 26016833 GHz 7.70 dam T2 1 2.5038711 GHz 6.15 dam

L I ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FGIN0508B

Conducted Band Edge

LTE Band 38/ 5MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum ﬂ%}' Spectrum
Ref Level 30.00 dBm  Offset 16.50 dB Mode Auto Swasp Ref Level 30.00 d&m Offset 16.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 Avgrwr [@1 avoPwr
Limit gheck | SPURIGHE GliNEKARS_ PAES
20 dbi’ﬁe BPURIOUS LINE ABS h.‘ 20 dhi_‘[_llP. SPURIPUS _LINE_ABS PAES
10 dem J 10 dBm
0 dem ! l 0 dBm !'
-10dem : \ -10 dBm
SPURIOUS_LINE_ABS, ] ] 20 cém [
-30 diy -30 dBm
=40 dAm " ﬁn de M-m "
-50 e S0 G8m
60 dB -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[[Start 2.615 Ghz 10005 pts Stop 2.645 GHZ
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | __Powerabs | atimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GH2 2.564 GHz 1.000 MHz 2.56378 GHz -36.65 dBm ~11.65 dB 2,615 GHz 2.620 GHz 100.000 kHz 261966 GHz 21.79 dBm -8.21d8
2,564 GHz 2.565 GHz 1,000 MHz 2.56499 GHz -33.07 dém -20.07 dé 2.620 GHz 2.621 GHz 100.000 kHz 2,62001 GHz -14.38 dBm -4.38 dB
2.565 GHz 2.569 Gz 1.000 Mz 2.56899 GHz -20.36 dBm -10.36 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62105 GHz -21.07 dém -11.07 d8
2.568 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -14.24 dBm -4.24 dB 5 655 GHe 2896 GHz 1,000 Mz 262501 GHz ~36.12 B 3o de
2,570 GHz 2.575 GHz 100.000 kHz 2.57034 GHz 22.00 dBm -8.00 d& 2.626 GHz 2.645 GHz 1.000 MHz 2.62694 GHz -36.07 dBm -11.07 dB
j ]

P i 1

Date: 2.MAR.2022 03:30:3

CMRERL2022 02

Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum @

Spectrur

Ref Level 30.00 dBm  Offset 16.50 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 16.50 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHE ClinEk PABS
on dhlpe_$PURIOUS LINE ABS BABS 20 dblfe_$PURIO INE_ABS PASS

10 dBm 10 dBm

( HIIE com Bt
-10 dB I I
J

0 db

-10 dBm \

oson || 7

SPURIOUS_LINE_ABS ] (ST — [
-30 dBm —— o -30 dBm “‘N
=40 dBm S il -40 dBm
-50 d8m -50 dBm
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | |
2.545 GHz 2.564 GHz 1.000 MHz 2.56393 GHz -33.44 dBm -B.44 dB 2.515 GHz 2.620 GHz 100.000 kHz 261624 GHz 7.54 dBm
2.564 GHz 2.565 GHz 1.000 MHz 2.56493 GHz -30.29 dém -17.20 d8 2.620 GHz 2.621 GHz 100.000 kHz 2.62001 GHz -23.71 dBm
2.565 GHz 2.569 GHz 1.000 MHz 2.56892 GHz -24.06 dBm -14.06 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62114 GHz -21.90 dBm -11.90 dB
2.560 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -22.62 dBm -12.62 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62501 GHz -30.31 dBm S17.31 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57280 GHz £.18 dBm -21.82 d8 2.626 GHz 2.645 GHz 1.000 MHz 2.62600 GHz -33.66 dBm -8.66 dB
]" T

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 38 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

me s um
ectrum =
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ PARS
o0 dh’_u! sPURIOUS ) INE_ABS PABS » 20 dhi_‘[_llP. SPURIOUS _LINE_ABS PASS
10 dem “1 10 dBm !
ode I[ 0 dem }
-10 dam . \ -10 dem ]
SPURIDUS_LINE_ABS I 20 dém [
-30 dBm - -30 dem
-40 dAm L f%n de M““‘
50 dBm BN
60 dam -50 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2546 GHz £.504 GHz 1,000 MHz 2:56350 GHz -36.99 dBm -11.98 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61964 GHz 20.61 dbrm -9.39 de
2.564 GHz 2.565 GHz 1.000 MHz 2.56498 GHz -33.61 dBm -20.61 dB 2.620 GHz 2.621 GHz 100,000 kHz 2.62000 GHz -14.33 dBm -4.33 d8
2565 GHz 2.569 GHz 1.000 MHz 256898 GHz -19.76 dém -9.76 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62105 GHz -21.48 dem -11.48 d&
2,569 GHz 2.570 GHz 100,000 kHz 2.56998 GHz -13.92 dém -3.32 dB 5 525 CH= 2896 GHz 1,000 MHz 262517 GHz 35 48 dBm 343 de
2.570 GHz 2.575 GHz 100.000 kHz 2.57034 GHz 21.49 dBm -8.51 d& 2.626 GHz 2.645 GHz 1.000 MHz 2.62657 GHz -37.27 dbm -12.27 dB
T
) v j [ >
Date: 2.MAR.2022 Date: 2.MAR.2022 o
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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10 dem 10 dém
ode ( 0 -
-10 dBm ] % -10 dem
SPURIDUS_LINE_ABS ] j \ 0 dem T
-30 dBm =] 30 dBm ——
e / e
[ \(Nn .
cacou 40 dBm
50 dBm 50 dem
-60 dBm 60 dBm
Start 2.545 GHz 10005 pts Stop 2.585 GHz || [ start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2:545 GHz 2,565 GHz 1.000 MHz 2.55482 GHz -35.40 dBm -10.40 d8 2.605 GHz 2.620 GHz 100.000 kHz 2.60804 GHz 2.04 dBm -27.96 db
2.555 GHz 2.565 GHz 1.000 MHz 2.56492 GHz -26.54 dém -13.54 de 2.620 GHz 2.621 GHz 300.000 kHz 2,62001 GHz -30.10 dBm -20.10 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56869 GHz -25.37 dém -15.37 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62125 GHz -27.33 dbm ~17.33 db
2,569 GHz 2.570 GHz 300.000 kHz 2.56998 GHz -27.61 dém -17.61 dB 5 525 CH= 2635 GHe 1,000 MHz 262523 GHz 28 23 dBm 1523 db
2.570 GHz 2.585 GHz 100.000 kHz 2.57451 GHz 2.29 dém -27.71 dB 2,635 GHz 2,645 GHz 1,000 MHz 2,63555 GHz -36.21 dBm -11.21 dB
i T
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